WORLDLAWN"

, Commercial / Residential
/ W 2 S
WERIL 28" Mower v,/

Worldlawn Power Equipment, Inc.
422 Turnbull Canyon Road City of Industry CA 91744
Toll Free Number:1-866-9-Mowers(1-866-966-9377)







0L

W@&RLD. CONTENT
MowerAssemny........................................ ................ S 1
Caster ASsembIY ..o 2
CUutter DeCK. .. .. 3
Engine Frame Assembly ... 5
Transmission ASSEMDIY ..o e eees 7
Handle Bar & Console..........ccooiiiiiiiiiiiii. e, 9
DriveWheelAssembly.....................................; ..... e, 11
Recoil Start-up Wiring Harness. ..o 12
Electrical Start-up Wiring Harness..................ooiin, 13
Label .o 14



Mower Assembly

T

2 'l;:‘

el
)

Ref# Part# Description WY28 |WY28B
1 2801000 Caster Assembiy X x
2 (2802000 Cutter Deck X x
3 |2805000 Drive Wheel Assembly X X
4 Engine Frame Assembly X X
5 |2800003 Engine x X
6 Handle Bar & console x x
7 |2802200 Grass Catcher X X
8 |2802206 Counter Weight X X
9 (2807300 Lock Plate X x
10 [2800047 Sheath X X
11 |2800046 Sheath X X




Caster Assembly

Ref.# Part# Description WY28 [WY28B
15 2801001 Caster Yoke X X
16 |B97.1-8 Flat Washer 8mm X X
17 |B6182-8 Nylon Insert Locknut M8mm X X
18 12801002 Caster Wheel X X
19 12801003 Spanner X X
20 |2801004 Hex Hd. Bolt M8 X 95mm x X
21 [B97.1-16 Flat Washer16mm X X
22 |B896-12 Snap Ring 12mm X X
23 |B5783-816 |Hex Hd Bolt M8X16mm X X
24 |2801011 Inner tube X X
25 12801012 Tyre 7" X2.5" x X
26 (2801013 Rim x x
27 |B6170-8  |NutM8mm x x
28 1B93-8 Split Lock Washer 8mm X X
29 |2801014 Rim X x




/4

Cutter Deck W&RLD.

WY




%

o
SS3
s\ ®

4

Cutter Deck

Ref.# Part# Description WY28 |WY28B Ref.# Part# Description WwY28 |wy288
16 |B97.1-8 Flat Washer 8mm x x 77 12802010 ' Synchronous Belt x x
17 {B6182-8 Nylon Insert Locknut M8mm x x 78 [2802060 Mower Deck x
22 |B896-12 Snap Ring 12mm x x 78B |2802060B Mower Deck x
27 |B6170-8 Nut M8mm x x 79 |3302058 Spacer 10mm x x
37 |B97.1-6 Flat Washer 6mm x x 80 |B893.2-47 Snap ang 47mm x x
38 |B1152-6 Grease Fitting M6mm x x 81 |B276-6303RS |Bearing 6303-2RS x %
40 |2802084 Shoulder Bolt x x 82 2802070 Idler Pulley x %
41 |2802009 Compression Spring x x 83 |2802061 Spacer x x
42 ' 2802083 Connecting Rod x x 84 |B12-1045 Cup Hd.Square Neck M10x45mm|  x x
43 B5783-835 Hex Hd Bolt M8 X35mm o x 85 (2802005 Right Spindle Assembly x x
44 2802194 Qilite Bronze Bushing 8.05X11.9X9.5mm x x 86 |B1096-614 Square Key 6x 14mm X x
45 2802163 Connecting Rod Arm x x 87 (2802047 Left Blade Spindle % x
46 SIBJK 8T Rod End Bearing x x 88 (B893.2-52 Snap Ring 52mm % x
47 |B896-9 Snap Ring 9mm x x 89 |B276-6205RS |Bearing 6205-2RS % x
48 12802086 Spacer x x 90 2802166 Spindle Housing X x
49 |B2685-121618|Oilite Bronze Bushing12X16X18mm| X x 91 |2802049 Right Blade Spindle - x %
50 {B6177-12 Flange Bolt M12mm x x 92 |B6182-5 Nylon Insert Locknut M5mm x %
51 |3302009 Spacer x x 93 |B97.1-5 Flat Washer 5mm x x
52 |2802002 Blade Pulley x x 94 2802121 Brake Pad x x
53 (2802011 Synchronous Sprocket x x 95 |B819-525 Phillips Hd. Screw M5x25mm x x
54 (2802131 Spacer x x 96 |B276-6203RS |Bearing 6203-2RS x x
55 {2802089 Bearing Cover x x 97 2802080 Idler Pulley x
56 |B1096-822 Square Key 8 X22mm x x 97B {2802080B Idler Pulley x
57 |2802004 Left Spindle Assembly x x 98 B5783-860. Hex Hd Bolt M8x60mm x x
58 ?80201 8 Blade Coupling x x 99 |B2685-1620250ilte Bronze Bushing 16X20X25mm x x
59 (2802016 Blade x x 100 |2802139 Spacer x

59B [2802016B Muiching Blade x x 100B (2802139B Spacer x
60 (3302008 Washer x x 101 2802190 Blade Brake Arm x

61 (2802017 Left Blade Bolt x x 101B |2802190B Blade Brake Arm x
62 2802019 Right Biade Bolt x x 102 {B5782-1070  |Hex Hd. Boit M10X70mm x
63 (2802040 Mulching Shield-Optional x x 102B |B5782-1080 |Hex Hd. Bolt M10X 80mm x
64 (2802008 Hex Hd Bolt x x 104 12802143 Spacer x x
65 (2802090 Discharge Chute x x 109 {8070 Decal, Caution x x
66 |B6182-10 Nylon Insert Locknut M10mm x x 110 (8045 Decal, Caution x x
67 |B97.1-10 Flat Washer 10mm x x 112 (8048 Decal, Height Adjusting x
68 |2802022 Blade Brake Spring x x 112B |8048B Decal, Height Adjusting x
69 (3302095 Spacer x x 410 |2802186 Bracket-RH-Discharge Chute x x
70 (2802081 Blade Brake Arm Assembly x 412 12802026 Bracket-Discharge Chute x x

70B (2802081B Blade Brake Arm Assembly x 413 12802104 Discharge Chute x x
71 |B5787-825 Hex Flange Bolt M8 X 25mm x x 414 13303034 Washer x x
72 |2802015 Torsion Spring x x 415 |B818-825 Hex Hd Flange Bolt M8 X 25mm x x
73 |B6182-6 Nylon insert Locknut M6mm x x 416 |8413 Decal Danger x x
75 12802130 ldler Pulley Assembly x x 417 (2802182 Bracket-LH-Discharge Chute X x
76 (2802001 Steel plank x x 418 (2802006 Washer x x




/¢

Engine Frame Assembly WERLD.




y ©
Qo

m X X PISIYS lesy 810€08z| 202 x x wwozx9i o PH XaH|  0co-e8lad 89l x x wwgW Bunesq pu3 poy 800€0eE| 9E1
e x x ELXEOLSMAIOS| €1€9-682SH| 10T x x Jaoedg 600008Z| 29} x x Jana ebebuz anuq 600€08¢| GEl
). x x Iy jool-dey 2500082/ 002 x x Buiysng szuoig sYIO ££00082| 991 x x Buysng uoiiN L€0E0EE| ¥EL
S x x 1y ooy 1600082| 66} x x pLeng yog 910008Z| S9} x x Jaoedg 910€082| €EL
A x x Bulwiem [evsq ¥068| 86} x x W8 X 8N 309 'PH XoH|  088-28.54| 91 x x WwGGX LA NOG PHXeH)  §501-28.58 | el
e x x Bundg 8802082| L6} x x anoa)S Ja|p| 2£0008¢| €91 T | —_ewpem swei oubuI|  8G00808Z| ALEL
X X 3jeid [9po ‘[egen 908| 961 X HY ‘19x0e.g J3Ip] g1%0008z| 9291 x JusWploA dweld suibug §00€08¢Z| LEL

m x x [SPOI ‘levaq 1¥08| +61 x HY ‘1exjoeig Jajp| 1¥#00082| 29} x x Buiysng uojAN 0L09082| 0EL
a x x wwg  Bumiy sseasn 96119/ €61 x x Uld lieH| L}-}-99ZSX| 191 x x Jono oveig Yo 800€082Z| 621
_-” x x LW JBUSBAA 3007 WO [ewsu 9-2'1984| 26} x x leoedg §€0008Z| 091 x x piBlyS Jesy ¥10€082| 8z}
x x ww9lxg malog  919-gLed| L6l x x aMlQ [98UM *Aelind Jalp| ¥£0008Z| 65} x x 3pIng Jjeg 110€082| L2}

e x x WW9n INN 9-02194| 06} X x Wwog X giNMed ‘PH X8H|  098-£8.64| 851 X x wwsy X 8 Jod obueld xeH|  618-28/54| 921
n x X Soep-f GS0E08Z| 681 x x oA oxelg 8100082| LS} x x wwoz X8 Hog obueld xaH|  0Z8-28.6d| SZL
r— x x Mmeseog 180€08¢| 88} X x [BAIMG BXelg 020008z 95} x SlUel] Jole] Jo g200¢€08¢| avel
g x x JUSWplaM Ul Lzo00se| L8} x x Buudg uoissaidwon 2100082| SSH x auwleld Jaieg Yo 200€082| ¥Z1
n x x Bupdg uojssesdwor 6200082| 981 x x | WWQpxg Yoo auenbg pH dnd obg-zig| ¥51 x x wwgy x9N og PHXeH|  919-eezsq| €21
E x x I9A0D) Jl8g 1000082 S8) x x Jeoeds 010£082| €5} x swel4 Jaue) Wby a£00£08z| 9zz1
x x qouy 06lz0ge] ¥8lI x x  |Aelind Ja|p| BAlQ uoISSIWSUBI| 1L0€082| Z5) x Slwe. Joled bRy £00€082 ¢C)

x x A|QuISsSY UOISSIWSUE]] 000%08Z| €8} x x Syz-£009 Bunesg| SUE009-0/24| 151 x x Buiysng szuoig syl 10008z L2l

x x Jiog @Al UoIssjwsuei] ¥100082| 28} x x Jooeds 8L0E0EE| 0S) x x JUSWP|3M WoSUB) | ¥00€082| Och

x x Jlaoedg 100208€| 181 x x wwg Bury deus 9-9684| 6Vl x x uonne) ‘easg G608 0L}

x x faiind eAUQ uojss|wisuel] 100£08Z| 08 x x wwg Buy deug 8-9694| 8vl x x Jaoedg 900008z} 80}

X x Aoy arenbg 20020¢¢8| 641 x x pueg sxe.lg 200e0ee| Lh) x x wwee Bupy deug Ge-1'e68d| S0L

x x Jog sAuQ epelg 6100082 8/1 x x JareT exeug b1 cL0e082| 9vl x x WLWGHY INUX007 Uasu} ucjAN 9-7gL9g| &/

x x fo|ing aaug suIBug 200/082| 2/1 x x Buiysng uolAN LLEOEE| Shi x x wwgl Jaysem jeld 01-1°268| 29

x X w9l X9 Hog eBueld xeH|  919-/8/¢4| 941 x x IBYSEM SABM 190908¢2| ¥¥l x x WWQ LA INU00T L9sU} UOJAN 0l-z8i94d| 99

x x| ¥/l-bxANNOZ-94/L H0d PH XeH §00.20¢g€| vLI x x Wy JoNd YIS 100€082| €¥l x x JBysepm 800Z0¢E| 09

x H1jexoeig Jelpl,  91€0008Z| GE.) x x Buiysng uoiAN £20€0€E| Chl x x g Jayse %007 Hids 9-€68| 6€

© x H1 exoeIg Jaip| 1£00082| €L} x x Jjod Jepinoys 660908z} Lvi x x wiwig Jayseps Jeld 9-l'/ed| L¢
D x x ole|d Bunsnlpy ¥ ¥700082| 2L} x x "H1 ‘Wwo Buleeg pug poy 120<0¢g| OVl x x LULUg JAYSEAA %007 HdS 8-£649( 82
| x x ojeld Bunsnipy 164 §¥00082| 1L} x x "HT ‘WWg INN X8H T9-¢.198| BEL x x WwglxgN og 'PH XdH|  918-€8.68| €2
2 x x malog Bunsnipy buuds £¥00082| 0.1 x x majog Bugsnipy Yug 900£082Z| 8l x x WA INUX0T LISsL| UOJAN 8-zgLod| ZI
\.u.nw x x aping Jjod $00008zZ| 69} x x LW INN X8H 9-z.19g| g} x x wwg Jsysem teld 8-1'.649| 9L
M IH8CAM 8ZAM uopduossq #ed %.,am G8CAM 8CAM uonduosa() #ed #i9d| [8ZAM 8TAM uonduosaQ #Hed #19d




Transmission Assembly

211




%

P20
@RLD

Transmission Assembly

Ref# Part# Description WY28 WY28B Ref.# Part# Description WY28|WY28B
16 |B97.1-8 Flat Washer 8mm X X 237 |B1096-514 Square Key 5X 14mm X X
22 |B896-12 Snap Ring 12mm x X 238 |B1096-516 Square Key 5X16mm x X
37 |B97.1-6 Flat Washer 6mm X x 239 (2804005 Spur Gear, CounterShaft 2nd| x X
39 [B93-6 Split Lock Washer 6mm X x 240 2804020 Spur Gear, CounterShaft 1st | x X
73 i{B6182-6 Nylon Insert Locknut M6mm x x 241 2804009 Spur Gear, Output Shaft 1st x X
123 |B5783-616 Hex Hd. Bolt M8 X 16mm X x 242 3304042 Spacer X X
210 |3304019 Bearing Cover-Output x x 243 3304041 Taper Ring Gear % x
211 3304020 Seal Ring x x 244 |B308-5/16 Detent Steel Ball 5/16 Dia. x X
212 {B9877.1-204010|0il Seal FB 20X 40X 10B x x 245 2804038 Detent Spring X X
213 |B276-6204 Bearing 6204 x x 246 2804012 Roller X x
214 |2804019 Shift Spacer X x 247 |2804006 Spur Gear, CounterShaft 3rd| x x
215 (2804016 Shift Key X x 248 (2804002 Countershaft ‘ x x
216 2804008 Output Shift X X 249 2804013 Shift Rod & Fork x x
2147 3300187 Cap Screw 1/4-20 X3/4 x X 250 (3304001U Transmission Case-Bottom X X
218 2804025 Shift Arm X X 251 13304007 Oil Drain Plug X X
219 [3304014 Spacer X x 252 |B861.1-8 Internal Teeth Lock Washer| x X

220 (3300198 Hex Hd. Bolt 1/4-20 X 3/4 x X 253 (3300106 Hex Hd. Bolt 5/16-18 X 3/4 X x

221 |3300114 Nylon Insert Locknut 10-24 X x 254 |3304031U Input Pinion Shaft(with gear)| x X

222 3304009 Filler/Breather Plug X x 255 |3300161 Bearing 6203 X x

223 3304008 Seal Ring X x 256 3304032 Spacer x x

224 13300188 Cap Screw 1/4-20 X % x 257 |3300145 Snap Ring 17mm X X

225 12804004 Transmission Case-Top X X 258 |B9877.1-173510|0il Seal FB 17X 35X 10B X X

226 |B117-416 Taper Pin 4 X 16mm X x 259 3304011 Input Shaft Seal Ring X X

227 13304053 Washer X x 260 13304012 Input Shaft Bearing Cover ; x x

228 (2804007 Spur Gear, Output Shaft 2nd x x 261 3304013 Transmission [nput Pulley x x

229 {2804017 Spur Gear, Output Shaft 3rd x X 262 2800004 Wheel Drive Belt X X

230 (2804003 Spacer x x 263 2800010 Transmission Output Pulley x x

231 3304054 Spacer X X 264 2800013 Spacer X x

232 13300124 Phillips Hd. Screw 10-24 X1/2 X x 154 |B12-840 Jackshaft Bearing Jackshaft Flange| % X

233 3304015 Bearing Cover-Countershaft X x 155 12800017 Bearing 99502H-2RS x x

234 3304016 Seal Ring X x 267 |B1096-522 Square Key 5X5X22 mm x x

235 {B276-6202 Bearing 6202 X X 268 |2800012 Jackshaft x X

236 (2804001 Spacer X X 269 2800008 Coupling X X




Handle Bar & Console WERLD.

/
435
161/ 8 547

16 149 @) @\ g
‘/ 310 37 73 i e
307 " 1 ]

176




Handle Bar & Console

Ref.# Part# Description WY28\WY28B| Ref# Part# Description WY28|WY28B
16 |B97.1-8 Fiat Washer 8mm x x 332 |3306082 Hex Hd. Bolt M8 X20mm x x
17 |B6182-8 Nylon Insert Lock nut M8mm x x 333 [430-405 Rubber Pad(with glue) x x
27 |B6170-8 Nut M8mm x x 334 (2806057 Biade Switch x x
37 (B97.1-6 Flat Washer 6mm X X 335 |B67-510 Blade Switch Bracket X X
67 |B97.1-10 Flat Washer 10mm x X 336 (2806011 Steering Lever Grip x x
73 |B6182-6 Nylon Insert Locknut M6mm X X 337 12806006 Steering Lever X X
130 |2806010 Nylon Bushing x x 338 {B5782-855 Hex Hd. Bolt M8x55mm x x
141 2806055 Shouider Bolt x x 339 |3306005 Handle Grip x x
142 3303023 Nylon Bushing x x 340 3307021 Gas Cap x x
144 12806061 Wave Washer x x 341 3307022 Fuel Tank x x
149 |B896-6 Snap Ring 6mm x X 342 |3307023 Fuel Tank Bushing X x
161 |XSZ56-1-17 |Hair Pin x x 343 |3307024 Fuel Line Shut-off x x
176 [B5787-616 |Hex Flange Bolt M6X16mm X x 344 13307025 Hose Clamp X X
300 (2806003 Operator Presence Lever, LH X X 345 12807005 Fuel Line X X
305 2806002 Hex Hd. Bolt M8 X 45mm x x 346 (8080 Label, Neutral Latch [nstruction x x
306 430-690 Spring x X 347 18022 Decal, Warning LR I S
307 12806056 Switch x x 348 (8049 Decal, Logo x x
308 |3306030 Switch Bracket x x 349 (8081 Label, Neutral Latch Instruction x X
310 (2806005 Knob x X 350 |B5787-630 Hex Flange Bolt M6 X 30mm X - x
313 (2806007 Throttle Control Assembly X x 351 12806017 Shaft Pin, Steering Lever X X
315 |2806058 Operator Presence Lever, RH x x 353 2806042 Rod, Operator Presence Lever| x x
316 2806008 Switch Bracket X x 354 12808012 Harness Clamp X X
317 |3306017 Control Rod x x 355 |B93-5 Washer 5mm x X
318 |3306081 Fuel Tank Mounting Strap X X 356 12806090 Cup Kit X x
319 (2800019 Rubber Strap(with glue) X x 357 (2806085 Brake Switch Bracket X X
320 |B5783-630 |Swivel Joint x X 358 (5208015 Brake Switch x x
321 |2806014 Hex Hd. Bolt M6 X 30mm x x 359 2806087 Blade Switch Bracket % X
323 |3306015 Handlebar Assembly X X 430 2806086 Sadle-Backed Washer x x
324 12806012 Trunnion X X 431 |2806070 Latch Bracket-L.H x X
325 {2806001 Shift Control Rod x X 432 (2806071 Latch Bracket-RH x x
326 |3306002 Gear Shift Lever x x 433 |B5783-825 Hex Hd. Bolt M8 X 25mm x x
328 (2806015 Handle Grip x x 434 |B4141.13-1240|Black Knob x x
329 12806013 Blade Drive Lever X x 435 (8903 Drcal Warning X x
330 (2800002 Blade Control Rod x x 436 (2806084 Blade Drivelever % x
331 |B8783-820 |Blade Engage Control Rod X X

10




Drive Wheel Assembly

1

Ref# Part# Description WY28 |\ WY28B
16 |B97.1-8 Fiat Washer 8mm x x
17 |B6182-8 Nylon Insert Locknut M8mm X x
23 |B5783-816 |Hex Hd. Bolt M8x16mm x x
27 |B6170-8 Nut M8mm x x
28 |B93-8 Split Lock Washer 8mm x x

266 (99502H Bearing 99502H-2RS x X
280 |2805003  |Brake Drum x x
281 (2805002 Wheel Drive Pulley x x
282 12805005 Wheel Hub Weldment x x
283 |2805001 Tire & Rim Assembly x x
284 12805008 Rim X x
285 (2805009 Inner Tube x x
286 (2805010 Tire 13" x4" x x
287 {2805011 Rim x x




N
WE&RLD
Y ()

Recoil Start-up Wiring Harness

77X
/N
GREEN RED
GROUND
TO ENGINE
Ref# Part# Description A wY28 |\WY28B
360 12808010 Wiring Harness

12




Electrical Start-up Wiring Harness

KLY
‘ A ’ o
‘... .E; R L D
N2y ®

13

@-r— 392

Ref.# Part# Description WY28 \WY28B
73 |B6182-6 Nylon Insert Locknut M6mm X x
176 |B5787-616 |Hex Flange Bolt M6 X 16mm X x
385 12808109 Ignition Switch X x
386 (2808108 Recoil Start-up Wiring Harness|  x X
387 (5203903 Mounting Strap X X
388 12808105 Start -up Relay X X
389 |2808104 Cover-Start -up Relay X x
390 2808103 Positive Pole-Battery X x
391 2808106 Engine Link Wire X X
392 {2808107 Cover X X
393 |B62-6 Butterfly Nut M6mm X x
394 (2808101 Battery Bracket X x
395 (2808110 Negative Pole-Battery X x
396 |5208203 Link Rod x x
397 15208002 Battery 12V 33AH x x




BRLD.

—
e

Label

DRIVE WHEEL

T n

LOCK

o

— N

RELEASE |

¢

346

DRVE WHEEL

a1

LOCK
I

)

§ | RELEASE

b

349

" A DANGER |

ACAUTION

TO REDUCE THE RISK OF INJURY
DO NOT OPERATE MOWER UNLESS
THIS GUARD IS N ITS PROPER PLACE

(4

©

R T
l

1.5
le
2 5II
3II,

~

112

110
-

>

[ AWARNING ]

* READ THE OPERATOR'S MANUAL

AVOID SERIQUS INJURY OR DEATH

# DONGT MOW WHEN CHLDREN OR OTHERS
AR AROND.

AVOID SERIOUS INJURY OR DEATH
‘@ READ THE OPERATORS MANUAL
® GO ACROSES SLOPES, HOT UP AND LOWN.
@ & LOGK DOWN AND BEFIND BEFORE AND
WHSLE MOVNQ BACKWARDS.

‘» AEMOVE OR0EQTS THAT COULD 8E THROWN.
BYDEBLATE.

« P swEr ooes pumnos, seaos,  ~SP
EWITCHES, ETC.} ik PLACE AND WORKIND.

1N POSSIELE IJURY AND EQUIPMENT DAMAGE, §|
= ﬁ

RUN
O
START

309

== ~ )
MOTS I E(IOLS!
‘ : =
isvr £ W@RLD® N
Worldlawn Power Equipment

-

348

2
2 5II
3"
3 5Il
4II

. J

112B

Ve

A CAUTION b

Be sure the bath blodes must be perpendielar o sach olfer
while instoling olherwise coutd resut in sefous maer damage,

O * GO ACROSS SLOPES, NOT UP AND DOWN.
£y 3
El’ SP INNING BLADE * DO NOT MO WHEN CHILDREN OR OTHERS ARE AROUND.
« LODK DOWN AND BEHIND BEFORE AND WHILE MOVING
- — AT o8 I O |-=e
A * REMOVE OBJECTS THAT COULD BE THROWN BY THE BLADE.
CONTACT CAN INJIIRE - _ * KEEP SAFETY DEVICES (GUARDS, SHIELDS, SWITCHES,
@ €7C.) IN PLACE AND HORKING. \ J
O \ %
AWARNING A WARNING
OBJECTS MAY BE MAXIMUM SAFE
THROWN FROM OPERATING ANGLE
- MOWER 15 5
@Excuadlng mal
'ﬁ A WARNING p I‘l A WARNING 1? eBefore mowing, :I;:E:u 1% argle Aty cuess
pplng 9.
ﬂ @ MOWER BLADES MUST BE DISENGAGED WHEN ﬂ clear lawn of | @ 0o not nay clopas.
STARTING ENGNE, FAILLRE TO DO S0 GAN RESULT all dabris ® Mow wsions
O . 10d doma,

195

WORLDLAWN POWER EQUIPMENT

MODEL SERWAL

MADE IN CHINA

197

WORLDLAWN

28

198




Grass Catcher

Ref# Part# Description WY28 iwY28B
92 |B6182-5 Nylon Insert Locknut M5mm x x
93 |B97.1-5 Flat Washer 5mm x X
370 |2802202 Grass Catcher Latch, LH X x
371 |B823-520 |Phillips Hd. Screw M5X20mm X x
372 |2802211 Grass Catcher Mount Weldment| x x
373 12802203 Grass Catcher Latch, RH x x
374 (2802220 Grass Catcher Wire Frame x X
375 (2802230 Grass Catcher Bag x X

15




-




w&RLD. WORLDLAWN"

Worldlawn Power Equipment, Inc.
422 Turnbull Canyon Road City of Industry CA 91744

Phone:(626) 934-8552 Fax: (626) 934-8162

E-mail; worldlawnmower@adelphia.net

No. 28103-200612




	1
	1a
	1b
	1c
	2
	3
	4
	5
	6
	7
	8
	9
	10
	11
	12
	13
	14
	15
	15a
	15b

